OPERATION AND PARTS MANUAL

MULTIQUIP

GloBug SERIES

GB3LED
LIGHTING SYSTEM

Revision #0 (3/18/14)

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.





TABLE OF CONTENTS

GB3LED LIGHTING SYSTEM

Table Of CONENES......ccverrierrrrcce e, 2
Parts Ordering Procedures...........coocvneeerercninennn. 3
Safety Information ............cooveernnnnnnicnenns 4-7
SPeCIfiCationsS .......ccceeriircce e 8
DIMENSIONS.....oviieieiiiiiiirirer e 9
lllumination Range..........coeevrrnricecirrneces 10
General Information..........c.ccoveerrnnnnnccninnen, 11
COMPONENES ... 12-13
SEUP e 14-16
OPEration......ccevvevvrirerereees e 17-19
MaiNteNaNCE ........cccovererrrrireee e 20-23
Wiring Diagram........cococeeennnncecenrnseeeieiens 24
Troubleshooting .........cceevrnnecce e, 25
Explanation Of Code In Remarks Column............. 26
Suggested Spare Parts ..........ccooveerniennccns 27

Component Drawings

Nameplate And Decals..........cccovveveerrininininenes 28-29
Electrical ASSY......cccouivrinrrrrrrnreee e 30-31
TrPOA ASSY. ..t 32-33
MASE ASSY....eiviriririririririririsiress e 34-35
Terms And Conditions Of Sale — Parts................. 36

PAGE 2 —GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14)





SUGGESTED SPARE PARTS

GLOBUG LIGHTING SYSTEM
1TO 3 UNITS
Qty. PN Description

KT A300260400......... LED HEATSINK ASSY
2 A100015901 ........ BALLOON CLOTH

GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14) — PAGE 27



NAMEPLATE AND DECALS

A DANGER

=
T smseTmcat 2l | /\wonvourace

NEVER operae any ofthe GoBug | The dlectoric components

To ieventburs, NEVER

e barelal o

which s propey grounded.

tme o lamp o cool down
before touching._wammeay

“To prevent burns, NEVER (ouch famp

lampis on. These surfaces are

+Topreventreaking. NEVER usein || 50 L% )
deformed consderably.
T e eofs both surfaces to cool down before:
fouching,
degrees or more. The passiiiy of

+To avoid inury, you MUST read and
understand operalor's manual bfore
using this machine.
~This machine to be operated by
qualiied persannel oniy.
Ask for raining as needed.

tiping exits.

+Pullegs of workstand downward at
the tp end. Put sandbags on legs o
improve the stabily,

~NEVER ft th fghing system
Tighten T-handle bol securaly

ELECTRICAL Keep dearof pinch-point
SHOCK HAZARD ‘when lowering the mast.
“NEVER operate any o the GloBug

g sysenswniesnang o' | ACAUTION
e e s, v s | [OOSR
are wet, or in the rain without a GFCI | | ~ALWAYS disconnect power cable

c—A(NL

receptacle which s propery rom generator fist, before shuting
grounded. down generator
st
occur
or even Death | generator
- ALWAYS tum OFF generator before:
performing mainienance. Jo—

NEVER use v
the latch. The
exists of ipping X\
WORKSTAND \ .o
DEPLOYMENT '% &\\\\\‘
SET 0>
 Unfasten the band and pull ap
legs downward at the tip (-] -
en -
2Liftup the mast o hook the = H
lateh o>
RELEASE s =<
1 Liftup the mast and pull o0
the band upward to 3 =
unhook the laich. *p e
2Pulthe band upward with CFS -_!.8
Holding the leg unti the
legs place in stow position. -3 sx
= T
33 ts
ou e
5 -
- g‘ ;I_"
=0 (1]
S x =
B, & Adonieran
3 3
Qo
']
-
(1]
=
o

PAGE 28 —GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14)



NAMEPLATE AND DECALS

=
o

L OO N UIA~WN —

PART NO. PART NAME QTY. REMARKS
A400204801 DECAL; ELECTRIC SHOCK, HIGH VOLTAGE, BURN HAZ. 1

A400340900 DECAL; LIGHT CONTROL

A400340800 DECAL; DANGER, BALLOON INFORMATION
A400287600 DECAL; DIMMER SWITCH LEDS

A400204601 DECAL; GLOBUG INFORMATION

A400166701 DECAL; HOOK LATCH

A400166701 DECAL; HOOK LATCH

A400194100 DECAL; DANGER, WORKSTAND DEPLOYMENT
A400345200 DECAL; GB3LED

A400084300 DECAL; GROUND

—_ = - A A A s

GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14) — PAGE 29



ELECTRICAL ASSY.

PAGE 30 —GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14)



ELECTRICAL ASSY.

o

PART NO.

A300260400
A100015901
0014808025
A300257000
A300162400
A100104600
A300160301
2214500230
A300238101
A300280600
A300281401
0023204006
A300247701
A400299600
0024304008
0023204012
A400295300
A300256700
A300243602
A300260100
A300249801
0014708035
0023203005
A300180600
A300281200
2204510110
A400329900
A300181900
A400209801
A300148200
E000119300
A400030700
E000077500
0033104000
A400273800
A300244600
A200105100
A400305000
A400331100
A400281700
0043108000
030208200

0023304015
E000122300
E000119600

PART NAME

LED HEATSINK ASSY
BALLOON CLOTH CP
BUTTON SCREW (M8x25)
PLATE (TOP)

SEAL (PACKING)
BALLOON COVER (RED-LED) CP
SHEET (TOP) CP

SEAL (FLAT)

VESSEL (TOP)

FAN MOTOR ASSY
PLATE (FAN)

SCREW (M4x6)

PLATE (LAMP) TOP
SPACER (TOP)

SCREW (M4x8)
COUNTERSUNK SCREW (Mdx12)
STOPPER (GUARD)
PLATE (BOTTOM)
GUARD

ADAPTER BOARD CP
PLATE (LAMP)

BUTTON SCREW (M8x35)
SCREW (M3x5)
VESSEL 2

LED POWER SUPPLY CP
WASHER

DIMMING SWITCH CP
POWER CABLE CP (US)
KNOB KSM-50-M10x30
SHEET (BOTTOM)
WASHER (M4)

STOPPER (FILTER)
SPACER

NUT (M4)

FILTER

PLATE (AIR)

FRANGE CP (LED)

WIRE (FAN) CP

WIRE (FAN-VC) CP
SPACER (BOTTOM)
WASHER (M8)

SPRING WASHER (M8) ....covecrrrenn

SCREW & WASHER (M4x12)
SPACER
BOLT (M8x20)

QTy.

REMARKS

T
6
1
4
2
2
1
1
2
1
1
1
3
1
4

5
2

—_ —

1
1
1
1
1
4
2
2
1
1
1
1
1
1
3
3
3
5
1
1
1
1
1
4
4
4

— —
O o

...... REPLACES 0043208000

GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14) — PAGE 31



TRIPOD ASSY.

(

PAGE 32 —GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14)



TRIPOD ASSY.

QOGJ\IO)CHAOOI\)—L‘Z
o

PART NO.

A300131500
A300171601
A300113103
A300199600
A300199500
A400205901
A300108700
1641000330
A300106500
2212780310
0043108000
0033206000

PART NAME
TRIPOD CASE

PIPE (BASE)

STAY

BASE PIPE 2

BASE PIPE 1
SPRING (SHACKLE)
SHACKLE CP
RUBBER FOOT
TRIPOD BAND
LEVER

WASHER (M8)
SELFLOCK NUT (Ms)

REMARKS

GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14) — PAGE 33



MAST ASSY.

( (

((

N

p—
6

1
91 8
10

5—

14
12
/15
3
11
16

PAGE 34 —GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14)



MAST ASSY.

coooxloacnbool\)—s‘z
o

—_ b o e L -1
(o> é) IE IO I \ & B« ]

PART NO.

A300200300
A300200600
A400187601
A400229900
0024705008
A400092801
A400200700
A400110200
A400200500
0013108030
A400112700
0023104008
0043104000
0023105008
0043105000
A400199700

PART NAME
FIRST MAST (945*1050) ASSY
SECOND MAST (938*1200) ASSY
KNOB

BOTTOM PLATE (¢33.6)

SET SCREW (M5x8)

WASHER (SECOND MAST)
RUBBER (MAST)

WASHER (MAST) 1

WASHER (M8)

BOLT (M8x30)

LEAF VALVE

SCREW (M4x8)

WASHER (M4)

SCREW (M5x8)

WASHER (M5)

PLUG

Y.

REMARKS

— o L b b e N ]

GB3LED LIGHTING SYSTEM « OPERATION AND PARTS MANUAL — REV. #0 (03/18/14) — PAGE 35



